

RM5 PLOW MOUNT INSTALLATION INSTRUCTIONS KAWASAKI MULE PRO-MX PART# 4501ITEM PART# QTY. DESCRIPTION 4473-70 RM5 Plow Mount Plate 1 1 2 4473-71 Mounting Strap 1 HDW2126 3/8 x 1-3/4 hex bolt 3 2 HDW2102 4 2 3/8 x 1-1/4 Hex Bolt 5 HDW7061 2 3/8 Nylock Nut 3/8 SAE Flat Washer 6 HDW9001 6

First place the mount strap up and under the winch mount location as shown in bottom picture.

Hold mount up in place against the front bumper and start the $3/8 \times 1-1/4$ hex bolt with washer through the mount and bumper and thread into the mount strap, leave loose at this time.

Align bottom portion of the mount up with the two holes in the frame cross member and use the two $3/8 \times 1-3/4$ carriage bolts to go up through mount and frame and secure with the nylock nuts and washers.

Align plate up and tighten all bolts securely.

NOTE: Push tube will mount with the wire loop pins that came with the push tube kit.

Watch on how high you can lift you plow and do not over lift or you may cause severe damage to the unit and or machine.

Question or Comments Call 320-964-1616 Monday thru Thursday 7:00 to 4:30 CST



